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Notice

1. The laboratory has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS), and accreditation number: L0310.

2. The laboratory has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.
The site recognition number is 97456.

3. The laboratory has been listed by industry Canada to perform electromagnetic
emission measurement. The site recognition number is 6369A-2.

4. The test report is invalid if not marked with "exclusive stamp for the test report".
5. The test report is invalid if not marked with the stamps or the signatures of the
persons responsible for performing, revising and approving the test report.

6. The test report is invalid if there is any evidence of erasure and/or falsification.

7. If there is any dissidence for the test report, please file objection to the test centre
within 15 days from the date of receiving the test report.

8. Normally, the test report is only responsible for the samples that have undergone
the test.

9. Context of the test report cannot be used partially or in full for publicity and/or

promotional purposes without previous written approval of the laboratory.
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General Information

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2:2011, Subpart J

47 CFR FCC Part 27:2011, Subpart C&L

ANSI/TIA 603C:2004

KDB 971168 D01 Power Meas License Digital Systems v01

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.
Address: Huawei Base, Bantian, Longgang District, Shenzhen 518129, P.R.
China

1.3 Test Environmental Condition

Ambient Temperature: 20—-25°C
Ambient Relative Humidity: 45-55%
Atmospheric Pressure: 101 kPa
Report No: Confidential Information of Huawei. Pageb, Totall7
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1 Summary

Table1 Summary of Band 4 results

Test Case | FCCPartNo. | Requirements | Result
Band 4
Transmitter Output 2.1046 & Peak EIRP not exceed 1 W Pass
Power 27.50(d) Peak-to-average ratio not exceed 13 dB
Modulat!or_l 2.1047 Digital modulation Pass
Characteristics
Occupied -
Bandwidth 2.1049 (Not specified) Pass
Band Edges 2.1051 & i ok ,
Compliance 27.53(h) Below -13 dBm/1%*EBW, in 1 MHz range Pass
Spurious Emission 21051 & Below -13 dBm/1 kHz, 9 kHz to 150 kHz
at Antenna 2'7 53(h) Below -13 dBm/10 kHz, 150 kHz to 30 MHz Pass
Terminals ) Below -13 dBm/1 MHz, 30 MHz to 10" harmonics
Field Strength of 2.1053 &
Spurious Radiation 27.53(h) Below -13 dBm/1 MHz Pass
Frequency Stability | 2.1055 & 27.54 Stay within the authorized bands of operation Pass
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2 Product Description

2.1 Product Information
2.1.1 General Description

E589u-512 is a LTE/UMTS/GSM triple mode and WiFi Wireless mobile Router; it can be used as a WiFi
Access Point based on standard of IEEE802.11b/g/n. It supports 3G WCDMA and 4G LTE wireless
internet accessing function. About 3G WCDMA wireless mode, it supports WCDMA and
HSDPA/HSUPA/HSPA+/DC-HSPA+, operating in Band2 and Band 5, and the 4G LTE, operating in
Band2, Band4 and Band7. The WiFi frequency is 2.4GHz.

E589u-512 supports 1Tx2Rx for 3G WCDMA and 4G LTE, WiFi only supports 1Tx1Rx.

2.1.2 Board Information

Table 2 Board Information

Mobile WiFi
E589u-512
Board
Hardware Version Hardware Version Hardware Version
CL1E589M22 CL1E589M22 CL1E589M22
2.1.3 Adapter Technical Data
AC/DCAdapter Model HW-050200U3W
Manufacturer HUAWEI
Input Voltage 100-240V1 ~50/60Hz, 0.5A MAX
Output Voltage === 5.0V 2.0A
2.1.4 Battery Technical Data
Name Qty. | Manufacture Description

Battery Model: HB5P1H
Rated capacity: 3000mAh

Li-ion Battery 1 HUAWE Nominal Voltage: === +3.7V
Charging Voltage: === +4.2V
Report No: Confidential Information of Huawei. Page7, Totall7
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3 Test Description

3.1 Supported Frequency Range

Characteristics Description
Downlink 2110 to 2155 MHz;
Uplink 1710 to 1755 MHz,

3.2 Transmitter / Receiver Characteristics

Characteristics Description

System Type LTE

TX Output Power (per Antenna | LTE system:  23dBm

Port)

Channel Spacing(s) / LTE system: 5 MHz, 10 MHz, 15 MHz, 20 MHz
Bandwidth(s)

Designation of Emissions LTE system: 4M53G7D (5 MHz ,QPSK modulation),

AM54W7D (5 MHz ,16QAM modulation),
8M95G7D (10 MHz QPSK modulation),
8M92W7D (10 MHz 16QAM modulation),
13M4G7D (15MHz QPSK modulation),
13M4W7D (15MHz 16QAM modulation),
17M9G7D (20 MHz QPSK modulation),
17M9W7D (20 MHz 16QAM modulation),

3.3 Antenna Gain

Rated Antenna Gain(dBi) to LTE Band 4 3.64
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4 General Test Conditions / Configurations

4.1 RF Channels under Test

RF Channel
Test Mode TX/RX
Low (L) Middle (M) High (H)
Channel 19975 Channel 20175 Channel 20375
TX (5M)
1712.5 MHz 1732.5 MHz 1752.5 MHz
Channel 20000 Channel 20175 Channel 20350
TX (10M)
1715.0 MHz 1732.5 MHz 1750.0 MHz
Channel 20025 Channel 20175 Channel 20325
TX (15M)
1717.5 MHz 1732.5 MHz 1747.5 MHz
Channel 20050 Channel 20175 Channel 20300
TX (20M)
1720 MHz 1732.5 MHz 1745 MHz
LTE Band 4
Channel 1975 Channel 2175 Channel 2375
RX (5M)
2112.5 MHz 2132.5 MHz 2152.5 MHz
Channel 2000 Channel 2175 Channel 2350
RX (10M)
2115.0 MHz 2132.5 MHz 2150.0 MHz
Channel 2025 Channel 2175 Channel 2325
RX (15M)
2117.5 MHz 2132.5 MHz 2147.5 MHz
Channel 2050 Channel 2175 Channel 2300
RX (20M)
2120 MHz 2132.5 MHz 2145 MHz

4.2 Test Modes

Test Mode Test Modes Description
TM6 LTE QPSK modulation
TM7 LTE 16QAM modulation
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4.3 Test Environment
Environment Parameter | Selected Values During Tests
Relative Humidity Ambient
Temperature TN Ambient
VL 3.6V
Voltage VN 3.7V
VH 4.2V
NOTE: VL= lower extreme test voltage
VN= nominal voltage
VH= upper extreme test voltage
TN= normal temperature
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4.4 Test Setup

4.4.1 General Test Setup Configurations

Configuration

Description

Test Antenna Ports

Until otherwise declared, all TX tests are ONLY performed at the main Transmitter
antenna port (e.g. TRXA, TXA and so on) of the EUT, and all RX tests are ONLY
performed at the main Receiver antenna port (e.g. TRXA, RXA and so on) of the
EUT.

Multiple RF Sources

Other than the tested RF source of the EUT, other RF source(s) are disabled or
shutdown during measurements.

442 TestSetup1l

Control
Computer

Power
Supply

Note

EUT
.| Control
> Measurement
port(s) Antenna g | Attenuator > Instrument(s)
port(s)
.| Power
g port

A peak to average ratio measurement is performed at the conducted port of the EUT. For LTE

signals, the spectrum analyzers Complementary Cumulative Distribution Function (CCDF) measurement
profile is used to determine the largest deviation between the average and the peak power of the EUT in a
given bandwidth. The CCDF curve shows how much time the peak waveform spends at or above a given
average power level. The percent of time the signal spends at or above the level defines the probability for

that particular power level.
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4.4.3 Test Setup 2
Temperature Chamber
EUT
Control Contro| " .
C t easuremen
omputer port(S) Antenna Attenuator > InStrument(s)
port(s)

444 Test Setup 3

NOTEL: Effective radiated power (ERP) or Effective Isotropic radiated power (EIRP) refers to the
EUT radiation power output, assuming all emissions are radiated from half-wave dipole
antennas or horn antennas.

NOTEZ2: The EUT was set on insulator 80cm above the Ground Plane. The setup and test methods
were according to ANSI-TIA-603C 2004.The measurements were carried through with a

Rohde and Schwarz Test Receiver and control software.

Step 1: Pre-test to find the Maximum ERP or EIRP

1. Connect the test system according to the following figure. EUT is running for 30 minutes before test,
and measurement instruments are warming-up for 30 minutes.

2. Set up communication link between Universal radio communication tester and EUT, set EUT working
frequency, and control EUT to transmit at maximum power.

3. Set the center frequency of the signal analyzer or receiver to the EUT’s operating frequency, the

RBW is equal to the emission bandwidth of the signal. Set RMS detector for the test, and the span is

Confidential Information of Huawei. Pagel2, Totall7
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equal to 2 times of emission bandwidth, the other settings should remain automatic. Normally, the
height range of antenna was 1m to 4m, the azimuth range of turntable was 0°to 360°. The receiver
antenna has two polarizations V and H. A portable or small unlicensed wireless device shall be
placed on a non-metallic test fixture or other non-metallic support during testing. The supporting
fixture shall permit orientation of the EUT in each of three orthogonal (X, y, z) axis positions such that
emissions from the EUT are maximized. Measure the EUT maximum RF power and record the result.

4. Changing EUT working frequency and measuring the RF power at channel L, M, H respectively.

Complete the test data.

Semi Anechoic Chamber

Measurement
Antenna
Measurement
System
Report No: Confidential Information of Huawei. Pagel3, Totall7

SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



S\,
N

g@ FCC Test Report of E589u-512 =
Huawel FCC ID: QISE589u-512 e —

Step 2: Substitution method to verify the maximum ERP or EIRP

1. Measurement setup is according to the following figure. EUT was substituted by antenna, and the
polarization is identical with the test antenna; the signal generator was connected to the substitution
antenna.

2. The radiated output power, measured by signal analyzer set, is the same as recorded in above. Then
this power level is matched by a signal from a calibrated signal generator which is substituted for

EUT. The power supplied by the generator is then equal to the ERP or EIRP after corrected by the

antenna gain and cable loss.

Semi Anechoic Chamber

Substitution Measurement
Antenna Antenna
Measurement
System
Signal
Generator
Confidential Information of Huawei. Pagel4, Totall7
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45 Test Conditions

Test Case

Test Conditions

Test Configuration

Ambient Temperature & Rated Voltage

Test Setup Test Setup 1 & Test Setup 3
Transmitter Output Detector RMS
Power

RF Channels (TX) L, M, H
Test Mode TM6/TM7
Test Configuration Ambient Temperature & Rated Voltage

Modulation Test Setup Test Setup 1

Characteristics | R Channels (TX) M
Test Mode TM6/TM7
Test Configuration Ambient Temperature & Rated Voltage
Test Setup Test Setup 1
Occupied

Bandwidth Detector PK
RF Channels (TX) L, M, H
Test Mode TM6/TM7
Test Configuration Ambient Temperature & Rated Voltage
Test Setup Test Setup 1

Band E_dges Detector RMS

Compliance
RF Channels (TX) L, H
Test Mode TM6/TM7

Spurious Emission
at Antenna
Terminals

Test Configuration

Ambient Temperature & Rated Voltage

Test Setup Test Setup 1
Detector PK

RF Channels (TX) L, M, H

Test Mode TM6

Test Configuration

Ambient Temperature & Rated Voltage

Field Strength of Test Setup Test Setup 3
Spurious Detector PK
Radiation RF Channels (TX) | M
Test Mode TM6
Test Configuration (1) -30 °C to +50 °C with step 10 °C at Rated Voltage;
(2)VL, VH and VN Voltage at Ambient Temperature.
Frequency Test Setup Test Setup 2
Stability
RF Channels (TX) M
Test Mode TM6
Report No: Confidential Information of Huawei. Pagel5, Totall7
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5 Main Test Instruments

Table 3 Main Test Equipments
Equipment Description Manufacturer Model Serial Number Calibrated until
Power supply KEITHLEY 2303 1288003 Sep.27,2012
Universal Radio R&S CMU200 117341 Jan.12.2013
Communication Tester
Universal Radio .
V7 Agilent E5515C MY50260239 Aug.31,2012
Communication Tester
Spectrum Analyzer Agilent E4440A MY49420179 Jul.17,2012
Signal Analyzer R&S FSQ31 200021 Sep.27,2012
Temperature Chamber WEISS WKL64 24600294 Feb.13,2013
Signal generator Agilent E8257D MY49281095 Jul.08.2013
Spectrum analyzer R&S FSU3 200474 Mar., 05, 2013
Spectrum analyzer R&S FSU43 100144 Mar., 05, 2013
Double-Ridged Waveguide
Horn Antenna (1G~18GHz) R&S HF907 100304 Apr., 05, 2013
Double-Ridged Waveguide
Horn Antenna (1G~18GHz) R&S HF907 100391 Apr., 05, 2013
Trilog Broadband Antenna | SCHWARZBE
(30M=3GHz) CK VULB 9163 9163-521 Jul., 07, 2013
Pyramidal Horn .
Antenna(26GHz-40GH?z) ETS-Lindgren 3160-10 00123940 Feb., 27, 2013
Pyramidal Horn .
Antenna(18GHz-26.5GHz) ETS-Lindgren 3160-09 00125912 Feb.,27, 2013
Universal Radio R&S CMW500 20347676 Sept., 07, 2012
Communication Tester
Universal Radio Anritsu MT8820C 6200971028 May., 04, 2013

Communication Tester
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6 Test Results

No. Test Item Test Result
1 Transmitter Output Power Appendix A
2 Modulation Characteristics Appendix B
3 Occupied Bandwidth Appendix C
4 Band Edges Compliance Appendix D
5 Spurious Emission at Antenna Terminals Appendix E
6 Field Strength of Spurious Radiation Appendix F
7 Frequency Stability Appendix G
8 Photos of Test Setup Appendix H

NOTE: There is no test data in Appendix H, only Photos of Test Setup for Field Strength of Spurious

Radiation.

7 Measurement Uncertainty

For a 95% confidence level (k=2), the measurement expanded uncertainties for defined systems, in

accordance with the recommendations of ISO 17025 as following:

Test Item Extended Uncertainty
Transmitter Output Power Power (dBm) U =0.39 dB

Occupied Bandwidth Magnitude (%) U=0.2%

Band Edge Compliance Disturbance Power (dBm) U=2.0dB

Conducted Spurious Emissions Disturbance Power (dBm) U=2.0dB

Field Strength of Spurious
Radiation

ERP (dBm)

U=4.6 dB (30 MHz — 1GHz)
U=3.0 dB (above 1 GHz)

Frequency Stability

Frequency Accuracy (ppm)

U=0.21 ppm

The END
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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & Part 27 Subpart C&L
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Conducted Power of Transmitter
Table 1 Measurement Results (LTE) BAND 4

TM6 & TM7 RF Output Power(Conducted) BAND 4

TN/VN
Test Mode Modulation RB Measured (dBm)
1RB#0 22.21
1RB#max 22.31
QPSK 12RB#6 21.18
Full 21.19
Channel (L)
5MHZ(BW) 1RB#0 21.38
1RB#max 21.45
16QAM 12RB#6 20.09
Full 20.16
1RB#0 21.99
1RB#max 22.25
QPSK 25RB#13 21.17
Full 21.21
Channel (L)
10MHzZ(BW) 1RB#0 20.79
1RB#max 20.94
16QAM 25RB#13 20.29
Full 20.19
1RB#0 22.26
1RB#max 22.43
QPSK 36RB#18 21.19
Full 21.17
Channel (L)
15MHz(BW) 1RB#0 21.16
1RB#max 21.25
16QAM 36RB#18 20.16
Full 20.32
Report No: Confidential Information of Huawei. Page2, Total14
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1RB#0 22.15
1RB#max 22.31
QPSK 50RB#25 21.32
Full 21.34
Channel (L)
20MHZ(BW) 1RB#0 21.29
1RB#max 21.51
16QAM 50RB#25 20.29
Full 20.47
1RB#0 22.4
1RB#max 22.43
QPSK 12RB#6 21.22
Full 21.24
Channel (M)
5MHz(BW) 1RB#0 21.17
1RB#max 21.08
16QAM 12RB#6 20.05
Full 20.39
1RB#0 22.35
1RB#max 22.16
QPSK 25RB#13 21.27
Full 21.26
Channel (M)
10MHz(BW) 1RB#0 21.64
1RB#max 21.55
16QAM 25RB#13 20.41
Full 20.26
1RB#0 22.31
1RB#max 22.21
QPSK 36RB#18 21.3
Channel (M) 3
15MHZ(BW) Full 21.23
1RB#0 21.65
16QAM 1RB#max 21.58
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SYBH(Z-RF)011072012-2003 No Distribution without Written Permission




\}‘@ FCC Test Report of E589u-512

SYBH(Z-RF)011072012-2003

No Distribution without Written Permission

Huawel FCC ID: QISE589u-512 Ty e

36RB#18 20.28
Full 20.32
1RB#0 22.47
1RB#max 22.13
QPSK 50RB#25 21.24
Full 21.25

Channel (M)
20MHZ(BW) 1RB#0 21.55
1RB#max 21.32
16QAM 50RB#25 20.18
Full 20.29
1RB#0 22.16
1RB#max 21.98
QPSK 12RB#6 20.91
Full 20.9

Channel (H)
5MHzZ(BW) 1RB#0 21.35
1RB#max 21.11
16QAM 12RB#6 20.07
Full 20.01
1RB#0 21.79
1RB#max 21.6
QPSK 25RB#13 21.07
Full 21.01

Channel (H)
10MHz(BW) 1RB#0 20.89
1RB#max 20.67
16QAM 25RB#13 20.04
Full 20.01
1RB#0 22.25
1RB#max 21.92

Channel (H) QPSK
15MHz(BW) 36RB#18 21.05
Full 21.01
Report No: Confidential Information of Huawei. Page4, Total14
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1RB#0 21.21
1RB#max 20.97
16QAM 36RB#18 20.07
Full 19.99
1RB#0 22.27
1RB#max 21.83
QPSK 50RB#25 21.12
Full 21.1
Channel (H)
20MHz(BW) 1RB#0 21.68
1RB#max 21.22
16QAM 50RB#25 20.24
Full 20.15
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Peak-to-Average Ratio
Table 2 Measurement Results (LTE) BAND 4
Peak-to-Average Ratio
TN/VN
Test Mode Modulation RB Measured (dB) Limit (dB)
1RB#0 5.60 13
1RB#max 5.62 13
QPSK 12RB#6 5.61 13
Full 5.65 13
Channel (L)
1RB#0 6.45 13
5MHz(BW)
1RB#max 6.43 13
16QAM 12RB#6 6.42 13
Full 6.50 13
1RB#0 5.42 13
1RB#max 5.41 13
QPSK 25RB#13 5.40 13
Full 5.43 13
Channel (L)
1RB#0 6.32 13
10MHz(BW)
1RB#max 6.30 13
16QAM 25RB#13 6.31 13
Full 6.34 13
1RB#0 5.82 13
1RB#max 5.84 13
QPSK 36RB#18 5.83 13
Full 5.88 13
Channel (L)
1RB#0 6.28 13
15MHz(BW)
1RB#max 6.27 13
16QAM 36RB#18 6.30 13
Full 6.31 13
1RB#0 5.59 13
1RB#max 5.58 13
QPSK 50RB#25 5.61 13
Channel (L)
Full 5.63 13
20MHz(BW)
1RB#0 6.34 13
16QAM 1RB#max 6.31 13
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50RB#25 6.34 13

Full 6.36 13

1RB#0 5.61 13

1RB#max 5.63 13

QPSK 12RB#6 5.66 13

Full 5.67 13

Channel (M) 1RB#0 6.49 13

SMHz(BW) 1RB#max 6.46 13

16QAM 12RB#6 6.43 13

Full 6.51 13

1RB#0 541 13

1RB#max 5.44 13

QPSK 25RB#13 541 13

Full 5.45 13

Channel (M) 1RB#0 6.33 13
10MHz(BW)

1RB#max 6.31 13

16QAM 25RB#13 6.30 13

Full 6.35 13

1RB#0 5.88 13

1RB#max 5.86 13

QPSK 36RB#18 5.79 13

Full 5.90 13

Channel (M) 1RB#0 6.34 13
15MHz(BW)

1RB#max 6.29 13

16QAM 36RB#18 6.30 13

Full 6.35 13

1RB#0 5.61 13

1RB#max 557 13

QPSK 50RB#25 5.62 13

Full 5.67 13

Channel (M) 1RB#0 6.34 13
20MHz(BW)

1RB#max 6.33 13

16QAM 50RB#25 6.36 13

Full 6.38 13

1RB#0 5.62 13

1RB#max 5.62 13

z:;:;g\g\';)) QPSK 12RB#6 561 13

Full 5.64 13
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1RB#0 6.42 13
1RB#max 6.47 13
16QAM 12RB#6 6.41 13
Full 6.48 13
1RB#0 541 13
1RB#max 5.42 13
QPSK 25RB#13 5.40 13
Full 5.43 13
Channel (H)
1RB#0 6.34 13
10MHz(BW)
1RB#max 6.36 13
16QAM 25RB#13 6.31 13
Full 6.36 13
1RB#0 5.81 13
1RB#max 5.83 13
QPSK 36RB#18 5.78 13
Full 5.87 13
Channel (H)
1RB#0 6.30 13
15MHz(BW)
1RB#max 6.28 13
16QAM 36RB#18 6.27 13
Full 6.31 13
1RB#0 5.63 13
1RB#max 5.57 13
QPSK 50RB#25 5.61 13
Full 5.64 13
Channel (H)
1RB#0 6.31 13
20MHz(BW)
1RB#max 6.33 13
16QAM 50RB#25 6.32 13
Full 6.35 13
Report No: Confidential Information of Huawei. Page8, Total14

SYBH(Z-RF)011072012-2003

No Distribution without Written Permission




s@ FCC Test Report of E589u-512
Huawel FCC ID: QISE589u-512 B

Effective Isotropic Radiated Power of Transmitter (EIRP)
Table 3 Substitution Results (LTE) BAND 4

Substi Substi | Cabl Substitu ECC
Test Mode Meas. | tution . tion L
SGP[d | tution e limit | Resu
Level | Anten Bm] Gain Loss Level [dBm It
Modul
Channel _ RB [dBm] na B | [dB] (EIRP) ]
ation Type [dBm]
Horn
1 RB/#0 25.85 Ant 22.26 4.5 1 25.76 30 Pass
Horn
1 RB/#max | 25.95 Ant 22.33 4.5 1 25.83 30 Pass
QPSK '
Horn
12 RB/#6 24.82 Ant 21.27 4.5 1 24.77 30 Pass
Channel Horn
Full 24.83 21.29 4.5 1 24.79 30 Pass
(L) Ant.
5MHz(B Horn
1 RB/#0 25.02 21.51 4.5 1 25.01 30 Pass
W) Ant.
Horn
1 RB/#max | 25.09 21.56 4.5 1 25.06 30 Pass
16QA Ant.
M Horn
12 RB/#6 23.73 Ant 20.18 45 1 23.68 30 Pass
Horn
Full 23.80 Ant 20.26 4.5 1 23.76 30 Pass
Horn
1 RB/#0 25.63 Ant 22.09 4.5 1 25.59 30 Pass
Horn
1 RB/#max | 25.89 Ant 22.29 4.5 1 25.79 30 Pass
QPSK '
Channel Horn
25 RB/#13 | 24.81 21.27 4.5 1 24.77 30 Pass
(L) Ant.
10MHz(B Horn
Full 24.85 21.26 4.5 1 24.76 30 Pass
W) Ant.
Horn
1 RB/#0 24.43 20.85 4.5 1 24.35 30 Pass
160QA Ant.
M Horn
1 RB/#max | 24.58 Ant 20.96 4.5 1 24.46 30 Pass
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Horn
25 RB/#13 | 23.93 Ant 20.35 4.5 1 23.85 30 | Pass
Horn
Full 23.83 Ant 20.29 4.5 1 23.79 30 | Pass
Horn
1 RB/#0 25.90 Ant 22.38 4.5 1 25.88 30 | Pass
Horn
1 RB/#max | 26.07 Ant 22.53 4.5 1 26.03 30 | Pass
QPSK '
Horn
36 RB/#18 | 24.83 Ant 21.28 4.5 1 24.78 30 | Pass
Channel Horn
Full 24.81 21.29 4.5 1 24.79 30 | Pass
(L) Ant.
15MHz(B Horn
1 RB/#0 24.80 21.19 4.5 1 24.69 30 | Pass
W) Ant.
Horn
1 RB/#max | 24.89 21.26 4.5 1 24.76 30 | Pass
16QA Ant.
M Horn
36 RB/#18 | 23.80 Ant 20.27 4.5 1 23.77 30 | Pass
Horn
Full 23.96 Ant 20.35 4.5 1 23.85 30 | Pass
Horn
1 RB/#0 25.79 Ant 22.15 4.5 1 25.65 30 | Pass
Horn
1 RB/#max | 25.95 Ant 22.34 4.5 1 25.84 30 | Pass
QPSK '
Horn
50 RB/#25 | 24.96 Ant 21.41 4.5 1 2491 30 | Pass
Channel Horn
Full 24.98 21.35 4.5 1 24.85 30 | Pass
(L) Ant.
20MHz(B Horn
1 RB/#0 24.93 21.45 4.5 1 24.95 30 | Pass
W) Ant.
Horn
1 RB/#max | 25.15 21.62 4.5 1 25.12 30 | Pass
16QA Ant.
M Horn
50 RB/#25 | 23.93 Ant 20.42 4.5 1 23.92 30 | Pass
Horn
Full 24.11 Ant 20.65 4.5 1 24.15 30 | Pass
Channel Horn
QPSK 1 RB/#0 26.04 22.52 4.5 1 26.02 30 | Pass
(M) Ant.
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5MHz(B Horn
1 RB/#max | 26.07 22.53 4.5 1 26.03 30 | Pass
W) Ant.
Horn
12 RB/#6 | 24.86 Ant 21.29 4.5 1 24.79 30 | Pass
Horn
Full 24.88 Ant 21.27 4.5 1 24.77 30 | Pass
Horn
1 RB/#0 24.81 Ant 21.19 4.5 1 24.69 30 | Pass
Horn
1 RB/#max | 24.72 21.21 4.5 1 24.71 30 | Pass
16QA Ant.
M Horn
12 RB/#6 | 23.69 Ant 20.05 4.5 1 23.55 30 | Pass
Horn
Full 24.03 20.5 4.5 1 24.00 30 | Pass
Ant.
Horn
1 RB/#0 25.99 Ant 22.39 4.5 1 25.89 30 | Pass
Horn
1 RB/#max | 25.80 Ant 22.23 4.5 1 25.73 30 | Pass
QPSK '
Horn
25 RB/#13 | 24.91 Ant 21.28 4.5 1 24.78 30 | Pass
Horn
Channel Full 24.90 2131| 45 | 1 | 2481 | 30 |Pass
(M) Ant.
10MHz(B Horn
1 RB/#0 25.28 21.66 4.5 1 25..16 30 | Pass
W) Ant.
Horn
1 RB/#max | 25.19 21.67 4.5 1 25.17 30 | Pass
16QA Ant.
M Horn
25 RB/#13 | 24.05 Ant 20.52 4.5 1 24.02 30 | Pass
Horn
Full 23.90 Ant 20.31 4.5 1 23.81 30 | Pass
Horn
1 RB/#0 25.95 Ant 22.39 4.5 1 25.89 30 | Pass
Channel Horn
1 RB/#max | 25.85 22.29 4.5 1 25.79 30 | Pass
(M) Ant.
QPSK
15MHz(B Horn
36 RB/#18 | 24.94 22.32 4.5 1 25.82 30 | Pass
W) Ant.
Horn
Full 24.87 Ant 21.29 4.5 1 24.79 30 | Pass
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Horn
1 RB/#0 25.29 Ant 21.66 4.5 1 25.16 30 Pass
Horn
1 RB/#max | 25.22 21.71 45 1 25.21 30 Pass
16QA Ant.
M Horn
36 RB/#18 | 23.92 Ant 20.34 45 1 23.84 30 Pass
Horn
Full 23.96 Ant 20.45 45 1 23.95 30 Pass
Horn
1 RB/#0 26.11 Ant 22.58 45 1 26.08 30 Pass
Horn
1 RB/#max | 25.77 Ant 22.14 45 1 25.64 30 Pass
QPSK '
Horn
50 RB/#25 | 24.88 Ant 21.29 45 1 24.79 30 Pass
H
Channel Full 2489 | " | 2126| 45 | 1 | 2476 | 30 | Pass
(M) Ant.
20MHz(B Horn
1 RB/#0 25.19 21.66 4.5 1 25.16 30 Pass
W) Ant.
Horn
1 RB/#max | 24.96 21.31 4.5 1 24.81 30 Pass
16QA Ant.
M Horn
50 RB/#25 | 23.82 Ant 20.25 4.5 1 23.75 30 Pass
Horn
Full 23.93 Ant 20.32 4.5 1 23.82 30 Pass
Horn
1 RB/#0 25.80 Ant 21.96 4.8 1 25.76 30 Pass
Horn
1 RB/#max | 25.62 Ant 21.79 4.8 1 25.59 30 Pass
QPSK '
Horn
12 RB/#6 24.55 20.69 4.8 1 24.49 30 Pass
Channel Ant.
H) Horn
Full 24.54 20.59 4.8 1 24.39 30 Pass
5MHz(B Ant.
W) Horn
1 RB/#0 24.99 Ant 21.04 4.8 1 24.84 30 Pass
16QA Horn
1 RB/#max | 24.75 20.89 4.8 1 24.69 30 Pass
M Ant.
Horn
12 RB/#6 23.71 Ant 19.78 4.8 1 23.58 30 Pass
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Horn
Full 23.65 19.79 4.8 1 23.59 30 Pass
Ant.
Horn
1 RB/#0 25.43 Ant 21.59 4.8 1 25.39 30 Pass
Horn
1 RB/#max | 25.24 Ant 21.35 4.8 1 25.15 30 Pass
QPSK '
Horn
25 RB/#13 | 24.71 Ant 20.86 4.8 1 24.66 30 Pass
Channel Horn
Full 24.65 20.71 4.8 1 2451 30 Pass
H) Ant.
10MHz(B Horn
1 RB/#0 24.53 20.59 4.8 1 24.39 30 Pass
W) Ant.
Horn
1 RB/#max | 24.31 20.53 4.8 1 24.33 30 Pass
16QA Ant.
M Horn
25 RB/#13 | 23.68 Ant 19.74 4.8 1 23.54 30 Pass
Horn
Full 23.65 19.75 4.8 1 23.55 30 Pass
Ant.
Horn
1 RB/#0 25.89 Ant 22.05 4.8 1 25.85 30 Pass
Horn
1 RB/#max | 25.56 Ant 21.71 4.8 1 25.51 30 Pass
QPSK '
Horn
36 RB/#18 | 24.69 Ant 20.79 4.8 1 24.59 30 Pass
Channel Horn
Full 24.65 20.76 4.8 1 24.56 30 Pass
H) Ant.
15MHz(B Horn
1 RB/#0 24.85 20.91 4.8 1 24.71 30 Pass
W) Ant.
Horn
1 RB/#max | 24.61 20.73 4.8 1 24.53 30 Pass
16QA Ant.
M Horn
36 RB/#18 | 23.71 Ant 19.83 4.8 1 23.63 30 Pass
Horn
Full 23.63 Ant 19.78 4.8 1 23.58 30 Pass
Channel Horn
1 RB/#0 25.91 22.08 4.8 1 25.88 30 Pass
(H) Ant.
QPSK
20MHz(B Horn
1 RB/#max | 25.47 21.56 4.8 1 25.36 30 Pass
W) Ant.
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Horn

SORBI#25 | 2476 | | 2093 | 48 2473 | 30 | Pass
Horn

Full 24.74 20.88 | 4.8 2468 | 30 | Pass
Ant.
Horn

LRBMO | 2532 | = | 2148| 438 2528 | 30 | Pass
Horn

1 RB/#max | 24.86 21.02 | 4.8 2482 | 30 | Pass
16QA Ant.
M Horn

S0RB/#25 | 2388 | | | 2001| 48 2381 | 30 | Pass
Horn

Full 2379 | | 1994 48 23.74 | 30 | Pass

Note: a, For getting the EIRP (Efficient Isotropic Radiated Power) in substitution method, the
following formula should be taken to calculate it,

EIRP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level

END
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Appendix B

Modulation Characteristics
According to FCC Part 2.1047& Part 27 Subpart C&L
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Test Mode = TM6

Channel Bandwidth = Lowest (5 MHz)
Channel =M

QPSK/full RBs

0.00 %
QPSK
PUSCH

100.0 %
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Channel Bandwidth = 10 MHz
Channel = M
QPSK/full RBs

0.00 %

QPSs

PUSC

100.0 %
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Channel Bandwidth = 15 MHz
Channel = M
QPSK/full RBs

0.00 %

QPSs

PUSC

100.0 %
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Channel Bandwidth = Highest (20 MHz)
Channel =M
QPSK/full RBs

0.00 %
QPSs

PUSC

100.0 %
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TESTING

Test Mode = TM7

Channel Bandwidth = Lowest (5 MHz)
Channel =M

16QAM/full RBs

0.00 %

PUSCH

100.0 %
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Channel Bandwidth = 10 MHz
Channel = M
16QAM/full RBs

0.00 %

PUSCH

100.0 %
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0N

Channel Bandwidth = 15 MHz
Channel = M
16QAM/full RBs

0.00 %

PUSCH

100.0 %
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0N

Channel Bandwidth = Highest (20 MHz)
Channel =M
16QAM/full RBs

0.00 %

PUSCH -

100.0 % | |

Report No: Confidential Information of Huawei. Page9, Total9
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



S,
NS A

.}‘@ FCC Test Report of E589U-512 ﬂ\%@
Huswe, FCC ID: QISE589U-512 Y e

Appendix C

Occupied Bandwidth
According to FCC part 2.1049 & Part 27 Subpart C&L
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Result Table

NOTE: All relevant operation modes have been tested, and the full RB data is included in this report.

Table 1 Measurement Results (LTE) BAND 4

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHZz] Verdict

L 4.4399 Pass

5 MHz M 4.3872 Pass

H 4.4387 Pass

L 8.8594 Pass

10 MHz M 8.8896 Pass

H 8.8790 Pass

M6 L 13.2022 Pass
15 MHz M 13.1824 Pass

H 13.2176 Pass

L 17.6490 Pass

20 MHz M 17.7032 Pass

H 17.7718 Pass

L 4.4642 Pass

5 MHz M 4.4338 Pass

H 4.3882 Pass

L 8.8854 Pass

10 MHz M 8.8770 Pass

H 8.8919 Pass

™7 L 13.3958 Pass
15 MHz M 13.2937 Pass

H 13.3183 Pass

L 17.7938 Pass

20 MHz M 17.9739 Pass

H 17.7775 Pass
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1 For Band 4

1.1 Test Mode=TM6

1.1.1 Channel Bandwidth = Lowest (5 MHZz)
1.1.12.1 Channel =

1.1.1.1.1 QPSK/full RBs

w5 Agilent 13:15:05 Aug 31, 26812 R T |Freg/Channel
e

Center Freq

Ch Freq 1.7125 GHz Trig Free 1.71250000 GH=

Ncecupied Bandwidth

Start Freq
1.76756666 GHz

#Atten 36 dB

[N 1ﬂuj ("’“I'W‘“‘{’? Y } ullr‘w..i !

Stop Freq
1.71756068 GHz

CF Step
1.00000600 MHz
Huto Man

il L.)pm* gt
"Iﬁ'\ W Hl' ’ Freq Offset
e rav  0.00000008 Hz

#F:H EW 51 kHz - #/BH 156 kHz Sweep 11.64 ms

4|r%|"r i H"l,q ll‘ﬂ""ﬁ'ﬁ m

. : - Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4393 MHz x db

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Page5, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\‘v FCC Test Report of E589U-512
Huawe FCC ID: QISE589U-512

1.1.1.2 Channel =

1.1.1.2.1 QPSK/full RBs

# Agilent 13:07:15 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.72756666 GHz

#Atten 36 dB Stop Freq
1.737586008 GHz

CF Step
1.66666666 MHz

e
th ['.,F ‘Tlr' 1""”‘|||,r‘" I r i Y h’ “ “llll-ll.l.l I i h“ WH_,. h\hr I‘|'|. r - Auto Man

Freq Offset
1735 o8 Cha e ravIEy  (.00000008 Hz

#Res BH 51 kHz #UBM 150 kHz  Sweep 11.64 ms

Wﬂ |’[$J'I h'u;\[d l\ﬂ o ".'r o rr "HI e ||'ull.1'.

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

4. 38?2 HHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page6, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.1.3 Channel =T

1.1.1.3.1 QPSK/full RBs

# Agilent 13:06:43 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./525 GHz Trig Free| 4 schocaoon Gha

Decupied Bandwidth

Start Freq
1.74756666 GHz

#Atten 36 dB Stop Freq
1.7575860088 GHz

1
o3

W’d‘“ﬁ'][“ﬁ'i uu'“"‘l|Jr1r"u l..-ﬂ#“l'”ww
Freq Offset

%
fl l
i bl
—

ST 0.00000000 Hz
#VBH 158 kHz oweep 11.64 ms (601 pts)

bbb e
“.“r\' |‘F1 CF Step
« 1.00008080 MHz

[
|||N1|'|'MHM\|1_,.-'L\|| Im'ﬁh'1|rhwnll|'r"' Ruta i

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

4.4387 MHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page7, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\‘v FCC Test Report of E589U-512
Huawe FCC ID: QISE589U-512

1.1.2 Channel Bandwidth = 10 MHz
1.1.2.1 Channel =

1.1.2.1.1 QPSK/full RBs

# Agilent 13:07:46 Aug 31, 2612 R T |Freg/Channel
S

Ch Freq 1.715 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.71566666 GHz

Start Freq
1.765666066 GHz

#Atten 36 dB Stop Freq
1.72500000 GHz

CF Step
200000000 MHz
Huto Man

H?TN'IHIFIF"‘1'I|| |r,r.11,m|"|f4" 'JH\‘&IW A Il*llf -ﬂ,’lv.'-,u @

|‘||1

‘ Jﬁ L.nﬁf’w**—'wn' L

'|"'""'"',|I""'}l'l'i."'I‘I||""1i.IT‘.'I.f‘-ll"""'|rl|lllllll|'.|lll"+lr

Freq Offset
R 000006686 Hz

1 pts)

- Signal Track
Uccupled Bandmdth Occ BN 7% Pur  99.00 # [l 0ff

8.8594 MHz x db

Transmit Freq Error kHz

¥ dB Bandwidth fHz %
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page8, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.2.2 Channel =M

1.1.2.2.1 QPSK/full RBs

# Agilent 13:08:49 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.72256666 GHz

#Atten 36 dB Stop Freq
1.74258008 GHz

CF Step
|| | N 2. 0aaaaaea MHz
T | | lJlll\1IllI'“*rH'mlF'"”""I*“FFH"FI'L'{n"\'Ih'ri| Auto Man

Freq Offset
0.66666666 Hz

ﬁ'”*“'r’ ﬂﬁlkl |r|a'||ﬂr'rh"1“ J hl'll"'F.'iJHJ'ﬂll"ﬁ" rﬂ- J¢||| |_j J',Puf 4'\, .-"ll|| 'I"'ﬁ
]

|
1

#\VBW 380 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

8.8896 MHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page9, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.2.3 Channel =T

1.1.2.3.1 QPSK/full RBs

# Agilent 13:08:18 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1.75 GHz Trig Free| 4 Jchonaen Gz

Decupied Bandwidth

Start Freq
1.74666666 GHz

#Atten 36 dB Stop Freq
1 1.76008008 GHz

i ,f**-*w~***;"*ha'H+—~u-*p'l;m#,.'a'f~r-~H|*'u~.ﬁ-'.-'v.ﬁ|-.~m-ru«+ﬁ,
.&

> .|l|' ~| |

b |,
-‘“ﬁﬁl J *'I II"' :'Jlfl T-Ifrﬂuﬂllu N IIJ |'||,||‘|lI ot

CF Step
200000666 MHz

VTP T uto Man
g ot

Freq Offset
0.66666666 Hz

#\VBW 380 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

8.8790 MHz x dB

Transmit Freq Error .61 kHz
¥ dB Bandwicdth 9, ¥

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel0, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\‘v FCC Test Report of E589U-512
Huawe FCC ID: QISE589U-512

1.1.3 Channel Bandwidth = 15 MHz
1.1.3.1 Channel =

1.1.3.1.1 QPSK/full RBs

# Agilent 13:09:21 Aug 31, 2612 R T |Freg/Channel
e

Ch Freq 1.7175 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.71756666 GHz

Start Freq
1.76256066 GHz

#Atten 36 dB Stop Freq
L 1.73250000 GHz
“k Iih hlih-hll "Iﬂ h"*‘l. H’q 1‘1 i r‘ Hlﬂflr" Irl"”"d"li?

?‘#H* AR ALk e —
" |I ™ 3.00000000 MHz
ld
‘ 114 hllp.-\lfllllll'l!llhﬂlli |h|'ﬂrﬁ Jplnp Auto Man

¥

"'I "'l fq'l"-'r 1|‘"+1'1 HJ-'I. 1I|'H r"'r'pl
Freq Offset
TRy 000008000 Hz

#\EM 436 kHz Sweep 4,08 -1- nts)

. : - Signal Track
Uccupled Bandwidth Occ BN 7% Pur  99.00 # [l 0ff

13.2022 MHz x db

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagell, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.3.2 Channel =M

1.1.3.2.1 QPSK/full RBs

# Agilent 13:10:24 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.71756666 GHz

#Atten 36 dB Stop Freq
1.747586008 GHz

1
b il k%kﬁ"i : el h"»-. e bl S
ﬁ" ] i SV L U ﬁ CF Step
_}jf = | < HB.@@@@@@@@ T’IHZ
| L[, A 1] b | —t
1.,.,“.,,#.\1“_...,u,ﬁ..h-h-.hlh,h“ J ety |y ’”u,t“'""" — il
Freq Offset
- 1737 50 Gz eTRrTE  O.00000008 Hz
#Res BH 156 kHz #VEBH 438 kHz oweep 4.6

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

13.1824 MHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel?2, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.3.3 Channel =T

1.1.3.3.1 QPSK/full RBs

# Agilent 13:09:52 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./475 GHz Trig Free| 4 547ca000 GHz

Decupied Bandwidth

Start Freq
1.73256666 GHz

#Atten 36 dB Stop Freq
1.76258008 GHz

> || |1“‘ HB.@@@@@@@@ rﬂle
, " t
"1'hL111_|||,IP'"r1L'IIk'l'T.||'||+*“I*,|"I""i1.1"r}j'Ill hhh"l‘ Hr‘y"l,lh,,d"-h‘ihl 1*.'.'.1,-.;5.,-“' o &l

Freq Offset
r 1.747 58 GHz PemETave  0.00000000 Hz

WRes BH 150 kiz WEH 430 kHz  Sweep 4.0

. : - Signal Track
Occupied Bandwidth Occ BH % Pur 4 0 0ff

13.2176 MHz x dB -26.00 dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel3, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.4 Channel Bandwidth = Highest (20 MHz)
1.1.4.1 Channel =B

1.1.4.1.1 QPSK/full RBs

4 Agilent 13:18:55 Aug 31, 2812 R T |Freq/Channel

I
Ch Freq 1.72 GHz Trig Free

Ncecupied Bandwidth

Center Freq
1.72066666 GHz

Start Freq
1.7066606066 GHz

#Atten 36 dB Stop Freq
1.74000000 GHz

1
AR TENE SO ,H?q"k sl ot
Rt Pyt —
_}i || || < 4.08008008 MHz
. TR Hut M
i A o '*-**“?ﬂ*Hlﬂwﬂ‘ﬂ-,-ﬂlrw*ﬂ;- 20 —

Freq Offset
GHz Snan 40 Mz [

200 k

Occupied Bandwidth
17.6490 MHz

Transmit Freq Error

1 pts)

Signal Track
On Off

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel4, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.4.2 Channel =M

1.1.4.2.1 QPSK/full RBs

# Agilent 13:11:59 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.71256666 GHz

#Atten 36 dB Stop Freq
1.752580088 GHz

CF Step
406800880 MHz
Auto Man

?‘I.-#llliél#\"‘"'.uﬂillra *.fb.'n;1‘*'¢.-~'-l‘"||.||"| Ui’ & fl‘l'n"du"".l.'?.r
> 1| <
L M | fELR hs o r
l 1-{)'{1-1F.,1r1|}“""""-ﬂ.f#'r"J 'I'r-lldlull |II.JI.|'i |1,.r||. ) k 1I|j.r I;r*lllf *Iul,qh'iqkﬁhﬁh’* ‘|||1'|'l|r

Freq Offset

#WEBH 628 kHz sweep 3.04 ms

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

17.7032 MHz x dB

Transmit Freq Error Hz
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel5, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.1.4.3 Channel =T

1.1.4.3.1 QPSK/full RBs

# Agilent 13:11:27 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1.745 GHz Trig Fres| 4 Z4capann GHz

Decupied Bandwidth

Start Freq
1.72566666 GHz

#Atten 36 dB Stop Freq
1.765086008 GHz

1
o T ﬂ
F ;Jf'lﬂ,l y-,-hﬁﬁlruﬂllu -Lln" "-ll‘l,l.ﬁ'w W rd‘h | Jhﬂ'lap'nﬂ"*ﬁ -.]? CF Step
_:: l|| |1 = 406080808 MHz
1|I|I'H'I|m||1fl'ﬁ|". " g'v#ﬁg“,ﬁﬂu,lﬁinﬁi'1|l .II'-.|I |u|r"| "I'LFJIHL}""'M |'-"'|||i,,|"wll.. 11'#”1‘” g Han

Freq Offset

Sweep 3.04 ms

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

17.7718 M x dB

-

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel6, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.2 Test Mode=TM7
1.2.1 Channel Bandwidth = Lowest (5 MHz)
1.2.1.1 Channel =B

1.2.1.1.1 16QAM /full RBs

5 Agilent 13:66:26 Aug 31, 2012 R T |Freq/Channel
e

Center Freq

Ch Freq 1./125 GHz Trig Free| 4 51%co000 Gz

Decupied Bandwidth

Start Freq
1.76756666 GHz

#Atten 36 dB Stop Freq
1.71758088 GHz

CF Step
1.00800880 MHz
Auto Man

Fﬂ I“"III-'".h'h"l\“"Fﬁ] ["1-||f'lr'1'a+‘rﬁ‘ﬁq‘ 'T1,"tu iy 'htr"'w.ﬂ*ﬁi

jio

WRes BH 61 Kz WUBH 150 kHz  Sweep 11.64 ms

Fa
“hr“ jllﬁ {r‘|PI1II.1Hlll'|I||th|"-1|“|ilhlulrdllju.
Freq Offset

= - - - Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 7 [l 0ff

4.4642 MHz % dB

Transmit Fregq Error
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel7?, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.2.1.2 Channel =M

1.2.1.2.1 16QAM /full RBs

# Agilent 13:07:29 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.72756666 GHz

#Atten 36 dB Stop Freq
1.737586008 GHz

ﬁ:Tﬁ o wM'-'~v-"rAn‘yr-rﬂ.rw.fr1|+ﬁ CF Step

*le' |r 180806000 Mo

"|}I"""H4||"u'i'hi|~1|" "I{*""inri*‘l“"]ﬁ vﬂf‘ﬁhﬁﬂﬂﬂl‘ﬁ“’\rﬁ rlf‘“r“'rl'ﬂ-'ﬂﬂf e L

Freq Offset

C r1.732 SA0 GHz Span 18 MHz B.ERAEEERAE Hz
#Res BH 51 kHz #VBH 158 kHz oweep 11.64 ms

Signal Track

Occupied Bandwidth Occ BH % Pwr A o Gt
4.4338 MHz x dB  -26.00 dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel8, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\‘v FCC Test Report of E589U-512
Huawe FCC ID: QISE589U-512

1.2.1.3 Channel =

1.2.1.3.1 16QAM /full RBs

# Agilent 13:06:57 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./525 GHz Trig Free| 4 schocaoon Gha

Decupied Bandwidth

Start Freq
1.74756666 GHz

#Atten 36 dB Stop Freq
1.7575860088 GHz

CF Step
< 1.66666666 MHz

ITAPYPRRR Cto Man
.'ll,ﬂnlll\f." n.ﬂlu'"l.q;r uﬂf“”'h“'f"'{"

ﬁ'ﬁ'*"r | ~'u -"'f r1~l'|| i ﬂ't“#\h,r"*m; M?H

|l;!,u I'Illil i rr'-.' 14"“ i H )|

Freq Offset
STETE 000000008 Hz

#Res BH 51 kHz #UBM 150 kHz  Sweep 11.64 ms

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

4.3882 MHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel9, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\‘v FCC Test Report of E589U-512
Huawe FCC ID: QISE589U-512

1.2.2 Channel Bandwidth = 10 MHz
1.2.2.1 Channel =

1.2.2.1.1 16QAM /full RBs

# Agilent 13:08:00 Aug 31, 2612 R T |Freg/Channel
S

Ch Freq 1.715 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.71566666 GHz

Start Freq
1.765666066 GHz

#Atten 36 dB Stop Freq
1.72500000 GHz

| CF Step
| <« 200000000 MHz
Huto Man

Tﬂﬁq " '.ﬂq 1'| il ||‘”'-|ﬂ iy ‘li; '~‘|1, wﬂ H,“h‘uh rl‘?

dr,“ "I‘n"“"‘iJl ‘u,i Tk ) | "r' jﬂb ' Mﬁ r'hiﬂm.u'ﬁl'.l{ *'l,]h'L*I%FLI ﬂl’i'lﬁ""-.

Freq Offset
R 000006686 Hz

1 pts)

- Signal Track
Uccupled Bandmdth Occ BH % Pur A o 0ff

8.86854 MHz B -2

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page20, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\‘v FCC Test Report of E589U-512
Huawe FCC ID: QISE589U-512

1.2.2.2 Channel =

1.2.2.2.1 16QAM /full RBs

# Agilent 13:09:83 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.72256666 GHz

#Atten 36 dB
L Stop Freq
1.74258008 GHz
ol " H'.I' | ) | ||In|.4 ¥ I3 -
iltad A i R CF Step
> U B 2 BRBaEAaE MHz

T
A T IW*H '!J'“"*"i'lr"*ﬂ'r*L-‘W‘M"fl.w.]f’\‘m g Man

Freq Offset
0.66666666 Hz

#VBH 388 kHz Sweep B0

Signal Track
Uccupled Bandwidth Occ BH 7 Pur A o 0ff

8. 8??@ HHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page21, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.2.2.3 Channel =T

1.2.2.3.1 16QAM /full RBs

# Agilent 13:08:32 Aug 31, 2612 R T |Freg/Channel

e
Ch Freq 1./5 GHz Trig Free

Decupied Bandwidth

Center Freq
1.75666666 GHz

Start Freq
1.74666666 GHz

#Atten 36 dB Stop Freq
1.76008008 GHz

CF Step
1*'{— 200000666 MHz

L'Ilt"r|IlIrb‘1'JIJL"m"""ﬂIJ'-'*' Pl |||'lll'l-||.|'|,,'1ll Auto Man

g st ) ; A
> ||1|F‘rl‘hl1|||IH Ll ||1 ‘ F‘;PH i Ifﬁl
.1'fal"||llllﬁr,lll.~.l’l Ir.i||1H||.r'|||-.ﬂF+‘rll rr{ |l|LI F f u

Freq Offset
0.66666666 Hz

#VBH 388 kHz Sweep B0

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

8.8919 MHz x dB

Transmit Freq Error -G Hz
¥ dB Bandwicdth 9, ¥

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page22, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.2.3 Channel Bandwidth = 15 MHz
1.2.3.1 Channel =B

1.2.3.1.1 16QAM /full RBs

w5 Agilent 13:09:35 Aug 31, 2612 R T |Freg/Channel
e

Ch Freq 1.7175 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.71756666 GHz

Start Freq
1.76256066 GHz

#Atten 36 dB Stop Freq
. 1.73250009 GHz
'|’]\q,v‘=-1'*A1f."'"n"'H'.*“'r'ﬁ'!}'h'f”tf i, |"""ﬁ CF Step
> |uj<_ HB.PD@@@@@@@ %Haﬁ

o A P e

Freq Offset
TRy 000008000 Hz

#BH 438 kHz St _1 pts)

. : - Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 # [l 0ff

13.3958 MHz x db

Transmit Freq Error A

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page23, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.2.3.2 Channel =M

1.2.3.2.1 16QAM /full RBs

# Agilent 13:10:38 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.71756666 GHz

#Atten 36 dB Stop Freq
? 1 1.747586008 GHz
e it P e
A """|| e W ‘“'ﬁi CF Step
>l B 00806808 MHz

| <
IJullH'|n'J'"Illllw.w'“ﬁ}"'jwmhlLr 'Ih‘r'l l!"ﬁ"""'.'f\-"el'u’l.n'1| ,'llr-h.Hrﬂ'v]"nr'l" Auto Man
|

Freq Offset
1737 0 GHe ey 0.00000000 Hz

#Res BH 150 kHz #UBM 430 kHz  Sweep 4.0

. : - Signal Track
Occupied Bandwidth Occ BH % Pur 4 0 0ff

13.2937 MHz x dB -26.00 dB

Transmit Freq Error 16.377 kHz
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page24, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\g‘% FCC Test Report of E589U-512
Huawel FCC ID: QISE589U-512

1.2.3.3 Channel =T

1.2.3.3.1 16QAM /full RBs

# Agilent 13:10:06 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./475 GHz Trig Free| 4 547ca000 GHz

Decupied Bandwidth

Start Freq
1.73256666 GHz

#Atten 36 dB Stop Freq
- 1.76258008 GHz

ﬁ'u"‘*’“f 'l""~”| |f~"lfn|“"'*"'*'7‘"ﬂ?' AN 2 CF Step
>V 'u < 3.00000000 Mz
"II* foul r‘4]I.{f|I..Ii|I.rITlf.|'r-Hl|‘ir.l"|.|,1.,,||.i r"""l'ur ."‘III\hIr'.'I'd‘lHH'I'r*ll"l‘|Iﬂl'.'rl*'l'luhﬂ*‘."'l"ﬂ |i M Man

Freq Offset
r 1.747 58 GHz e (0.00000000 Hz

WRes BH 150 kiz WEH 430 kHz  Sweep 4.0

. : - Signal Track
Occupied Bandwidth Occ BH % Pur 4 0 0ff

13.3183 MHz x dB -26.00 dB

Transmit Freq Error 135 kHz
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page25, Total28
SYBH(Z-RF)011072012-2003 No Distribution without Written Permission



\‘v FCC Test Report of E589U-512
Huawe FCC ID: QISE589U-512

1.2.4 Channel Bandwidth = Highest (20 MHz)
1.2.4.1 Channel =

1.2.4.1.1 16QAM /full RBs

4 Agilent 13:11:18 Aug 31, 2812 R T |Freq/Channel

I
Ch Freq 1.72 GHz Trig Free

Ncecupied Bandwidth

Center Freq
1.72066666 GHz

Start Freq
1.7066606066 GHz

Mkrl 1.715 13 GHz
#Atten 36 dB —£.41 dBm
: Stop Freq
1.74000089 GHz

WI'I'JHJ."-\”H. I,é:-l‘lkfllhlluqllll J '-‘flll}l,lll,r'LiI """"'-"Nﬂ""ullu{ H‘ill-Ii'l,l'.1.'||ﬁ'F'|J|l'l'-.$ C F S te D
= ~ 4. BBO00066 MHz
) Auto M
.-lw,ll o0 " N" HIH! ﬁlj,.'hl. yel MI. F Mf l,rliﬂ hﬂ'ﬁ"l]l"l . n'»#q'm i uto an

Freq Offset
T ,1|_|_ f.AGBEAREAE Hz

. = : = N - Signal Track
Occupied Bandwidth 2 99.00 7 [ 0ff

17.7938 MHz

Transmit Freq Error
¥ dB Bandwidth
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1.2.4.2 Channel =M

1.2.4.2.1 16QAM /full RBs

# Agilent 13:12:13 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1./325 GHz Trig Free| 4 335ca000 GHz

Decupied Bandwidth

Start Freq
1.71256666 GHz

#Atten 36 dB Stop Freq
1.752580088 GHz

1
?'}'|I‘,1@""”"""'\“!".1“* H '1||'.I'llfH.'lll"‘i{*l"n“ulll"'llhll'dq lr'ﬂ ;‘Iﬁﬂ 'I;h\'l""l"‘?l CF Ste p

—.} | || = 400806068 MHz
e dogy T - —

Freq Offset

#WEBH 628 kHz sweep 3.04 ms

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

17.8739 MHz x dB

Transmit Freq Error 25.135 kHz
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved
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1.2.4.3 Channel =T

1.2.4.3.1 16QAM /full RBs

# Agilent 13:11:42 Aug 31, 2612 R T |Freg/Channel
|

Center Freq

Ch Freq 1.745 GHz Trig Fres| 4 Z4capann GHz

Decupied Bandwidth

Start Freq
1.72566666 GHz

#Atten 36 dB Stop Freq
1.765086008 GHz

1
Fl'.l"ﬂ'uf M J ilr,1.I‘ﬁ"'-"L-|,I'p'I|‘r|ﬁ"nlIhin||‘1‘1.‘~h"|'l."'{.ﬂ.-'#’*t]'i""'| / Hllwﬁf =
> ¢ 4,00000900 MHz
l'llﬂlﬁ'lﬂ ﬂ-‘m n 'flrwr o m" ﬂlli 'IT 'l IF|.|' Ill ‘H ill M Man

Freq Offset

#WEBH 628 kHz sweep 3.04 ms

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

17.7775 MHz x dB

Transmit Freq Error » kHz
¥ dB Banduidth

File Operation Status. C:PICTURE.GIF file saved
END
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Band Edges Compliance
According to FCC Part 2.1051 & 27 Subpart C&L
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1 For Band 4

1.1 Test Mode=TM6

1.1.1 Channel Bandwidth = Lowest (5 MHz)
1.1.1.1 Channel=L

1.1.1.1.1 QPSK/1RB #0

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.99 dBm

Ref 30 dBm Att 45 dB * SWT 1 s 1.710000000 GHz

30 Offget 13]1 dB

—20
/ \ LVL

- £ N

| ¥ AN
/ "

el Q.

—-50

—-60

-70

Center 1.71 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 22:50:00
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1.1.1.1.2 QPSK/Partial RBs /RB #0

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.22 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.710000000 GHz

30 Offget 1341 dB

2 |
-
i

10 LVL

—-10
D1 -13 Bm /f[

—-20 7

--30 =

—-40

—-50

—-60

-70

Center 1.71 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 22:50:34
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1.1.1.1.3 QPSK/full RBs

<é§> *RBW 100 kHz Marker 1 [T1
*VBW 300 kHz -26.18 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.710000000 GHz

30 Offget 1341 dB

2 |
-
i

10 LVL

--10
D1 -13 ¢iBm }f!
- 20 #‘!ff
J 3DB

—-40

—-50

—-60

-70

Center 1.71 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 22:51:15
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1.1.1.2 Channel=H
1.1.1.2.1 QPSK/1RB #max
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.22 dBm
Ref 30 dBm Att 45 dB * SWT 1 s 1.755000000 GHz
30 Offget 1341 dB
L, [ 2 |
= AN
O / LVL
L \
[ D1 -13 Bm \\
--20 A
/ \ 3DB
| N
—-40 -
—-50
--60
-70
Center 1.755 GHz 200 kHz/ Span 2 MHz
Date: 9.JUL.2012 22:55:59
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1.1.1.2.2 QPSK/Partial RBs /RB #max

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.13 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.755000000 GHz

30 Offget 1341 dB

. [ 2 |

o \ LVL

—-10
D1 -13 Bm \\“%-

—-20 g

—-30

—-40

—-50

—-60

-70

Center 1.755 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 22:55:41
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1.1.1.2.3 QPSK/full RBs

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -26.27 dBm
Ref 30 dBm Att 45 dB * SWT 1 s 1.755000000 GHz
30 Offget 1341 dB
L, [ 2 |
1 rvi
LVL
B “\\
\
D1 -13 Bm ‘\
—-20
\\,\ .
—-30 \
| o -~
—-40
—-50
—-60
-70
Center 1.755 GHz 200 kHz/ Span 2 MHz
Date: 9.JUL.2012 22:55:20
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1.1.2 Channel Bandwidth =10 MHz

1.1.2.1 Channel=L

1.1.2.1.1 QPSK/1RB #0

@ *RBW 100 kHz Marker 1 [T1 ]

* VBW 300 kHz -32.87 dBm

Ref 30 dBm Att 45 dB * SWT 1 s 1.710000000 GHz
30 Offget 13]1 dB
|, [ 2|
. \\\
[° D1 -13 Bm H/Ff! “K\\‘
—-20 /#Hfff#

—-30 i

DN SR> e

—-50

—-60

-70

Center 1.71 GHz 200 kHz/

Date: 9.JUL.2012 23:01:32

Span

2 MHz
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1.1.2.1.2 QPSK/Partial RBs /RB #0

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.08 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.710000000 GHz

30 Offget 1341 dB

. [ 2 |

—10
LVL

—-10

| -

—-40

—-50

—-60

-70

Center 1.71 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 23:01:17
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1.1.2.1.3 QPSK/full RBs

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -35.23 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.710000000 GHz

30 Offget 1341 dB

L, [ 2
.
i
o LVL
—0
—-10
D1 -13 Bm #g
—-20 4
3DB
--30 M
—-40 = -
—-50
[--60
-70
Center 1.71 GHz 200 kHz/ Span 2 MHz
Date: 9.JUL.2012 23:00:42
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1.1.2.2 Channel=H
1.1.2.2.1 QPSK/1RB #max

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -34.43 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.755000000 GHz

30 Offget 1341 dB

—20

P -
i
10 / LVL

—-10
f D1 -13 Bm \‘

N

—-40 .3 Ty |
—-50
--60
=70
Center 1.755 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 22:58:17
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1.1.2.2.2 QPSK/Partial RBs /RB #max

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.04 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.755000000 GHz

30 Offget 1341 dB

. [ 2 |

—10
LVL

—-10

D1 -13 Bm &K"“

—-20 \

—-30 ]

—-40

—-50

—-60

-70

Center 1.755 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 22:58:04
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1.1.2.2.3 QPSK/full RBs

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -33.34 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.755000000 GHz

30 Offget 1341 dB

2 |
-
i

o LVL

—-10
D1 -13 Bm “‘

—-20
\\\ 3pB
P

—-30
‘\-4

—-40

—-50

—-60

-70

Center 1.755 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 22:57:39
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1.1.3 Channel Bandwidth = 15 MHz
1.1.3.1 Channel=L
1.1.3.1.1 QPSK/1RB #0

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.51 dBm

Ref 30 dBm Att 45 dB * SWT 1 s 1.710000000 GHz

30 Offget 13]1 dB

-10 )
// LVL

--10
D1 -13 {¢Bm el

—-20 T

—-30 I"(J“{
lock,

R A

—-50

-60

=70

Center 1.71 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 23:05:05
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1.1.3.1.2 QPSK/Partial RBs /RB #0

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.96 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.710000000 GHz

30 Offget 1341 dB

. [ 2 |

—10
LVL

—-10
D1 -13 Bm f

=

—-30

—-40

—-50

—-60

-70

Center 1.71 GHz 200 kHz/ Span 2 MHz
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1.1.3.1.3 QPSK/full RBs

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -35.02 dBm
Ref 30 dBm Att 45 dB * SWT 1 s 1.710000000 GHz
30 Offget 1341 dB
L, [ 2 |
EEY, -
LVL
Lo //
—-10
D1 -13 Bm }‘[f
—-20 !
3DB
—-30 KJ_,_.—
Y
e WM
—-40
—-50
—-60
-70
Center 1.71 GHz 200 kHz/ Span 2 MHz
Date: 9.JUL.2012 23:04:28
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1.1.3.2 Channel=H
1.1.3.2.1 QPSK/1RB #max

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -28.02 dBm

Ref 30 dBm Att 45 dB *SWT 1 s 1.755000000 GHz

30 Offget 1341 dB

—20

10
\ LVL

--10
N Lﬂ\\\
——-30 \

40 |

—-50

F-60

-70

Center 1.755 GHz 200 kHz/ Span 2 MHz

Date: 9.JUL.2012 23:08:24
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